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DATE IN: Jan 22,2018
DATE OUT: Feb D8, 2018
NO. OF WORKING DAYS: 15
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OVERALL RATING
PASS
FAIL
DATA
Vendor: ! Agent: !
Fabric SupplienMill: I Factory/M. ]
P.O. No.: NONE Style No.- JCT17028(JM-TTAD1)
ample Descripion: | ANTI-BACTERIAL [ VIRUS Siyle Description: 7
WOVEN FABRIC
{AGE GROUP: ALL})
[Tolor: NAVY Country of Origin: 7
3 abric Weig T Claimed Fabric Count | |
[ Yam Size: 7 Submitted Size: 7
Size Range: ! FPU No.- £
GPU No.: ! End Use: APPAREL, MASKS
SKLU: !
[Froduct Category
| TestR ted

| Previous Report No.

[ Submitied Fiber
Content

TIC

Actual Fiber Content

!

Suggested Fiber
Content

!

Submitted Care

MACHINE WASH COLD, DO NOT BLEACH, TUMBLE DRY LOW, DO NOT DRY

CLEAM

Client Expected Care

!

Suggested C.
Ir||‘lsﬂn:licun{si’re

TN EN/3T
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TEST RESULTS
TBST FROPERTY REQUIREMENTS

ANTIMICROBIAL TBSTING{ASTM EZ1489)

A COLI (ATCC 3TRA

WASHES (%)-
A COLI {ATCC

WASHES (%)-
A COLI {ATCC

phosphate buffer with.
rcent redustion ()=
18hr_contactl time; B=counts

1% westing agent (DC Q2-5211)

to
R=counts of treated sample after
h sime

r after

and the h:

==t percent reduction to be reported as=

C/K EN/ST



	67_7
	67_9



